SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203B

Pol. Horizontal Vertical
! 4ﬂLevel(mnluln] ! 4ﬂLtwelmBll\nln]
1225 1225
875 85
100 00
10.6G AVG 54 NG 54
525 525
-18G o RN PP - o VORI N N
350 350
Avg.
g 175 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
Frequency (MHz) Frequency (MHz)
Site : 03CHI3-HY Site : 03CHI3-HY
Condition: AVG 54 3n DRH1S-E LELCSALEEN 240618 HORTZONTAL Condition: AVG 54 3n DRH1G-E LEQCSALEEN 249618 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2203B

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105, 1
75 875
I PEAK_T4
700 700
1 H
52! ; 5! Y Y e
e ; et o A PR | tasleiosmeb bty ittt
350 350
1 11
Peak
m 2336, 2362, 2388, 414, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 31182 57.34 74.60 -16.66 44.58 27.22 7.89 31.91 1036 114 83 Peak 1 2443.00 101.86 ------ ------ 89.30 26.99 7.28 32.68 1038 114 83 Peak
+nLevel (dBuVim) 4o L2vel (dBuVim)
1225 1225
105, 105, 1
75 875
700 ( 700
1 J AVG_54
e L.
) b ]
350 350
1 11
Avg.
m 2336, 2362, 2388, 414, 440 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 B11.95 5273 54.80 -1.27 39.97 27.22 7.89 3191 le.36 114 83 Average 1 2448.00 161,21 ------ ------ 88.65 26.99 7.28 32.08 10.38 114 83 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-21 of 32




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203B

Pol. Horizontal

Fundamental

+aLevel (dBuVim)

875
\ PEAK_BE T4
52. \

%,

Peak K Blank

440 M5 2488, 2500

454, 2476,
Frequency (MHz)

Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2489.44 5048 74.60 -23.60 37.81 26.89 7.35 32.83 10.38 114 83 Peak

g Level (dBuVim)

1225

=
=

815
0. \

l AVG_BE_54
52!

| ~ 1
38

Avg.

Blank

440 M5 2488, 2500

464, 2476,
Frequency (MHz)

Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg
1 2495.86 39.45 54.60 -14.55 26.86 26.99 7.35 32.84 10.38 114 83 Average

TEL: 886-3-327-0868

Page Number 1 C1-22 of 32
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203B

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105, 1
75 875
( PEAK_T4
700 700
I } |
AN . Y i, Y i 52 " i h *
350 350
1 11
Peak
m 2336, 2362, 2388, 414, 440 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 311,95 55.72 74.060 -18.28 42.96 27.22 7.89 31.91 10.36 117 355 Peak 1 2448.00 99.13 ------ ------ 86.57 26.98 7.28 32.00 10.33 117 353 Peak
+nLevel (dBuVim) 4o L2vel (dBuVim)
1225 1225
105, 105, |
75 875
700 ( 700
i J VG54
e L.
o ]
350 350
1 11
Avg.
m 2336, 2362, 2388, 414, 440 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 B312.08 50.39 54.80 -3.61 37.63 27.22 7.89 31.91 10.36 117 358 Average 1 2448.00 98.42 ------ ------ 85.86 26.99 7.28 32.08 10.38 117 358 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203B

Pol. Vertical Fundamental
1 Level (dBuVim)
1225
75
\ PEAK_BE 74
700 \
% o everrey i T o
36
1
Peak Blank
440 M52 2454, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2436.08 50.86 74.00 -23.14 33.31 26.86 7.34 32.03 10.38 117 358 Peak
+nLevel (dBuVim)
1225
75
700
\ AVG_BE 54
U
36
1
Avg. Blank
440 452 464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg
1 2493.82 39.45 54.60 -14.55 26.86 26.99 7.35 32.84 10.38 117 358 Average
TEL: 886-3-327-0868 Page Number 1 C1-24 of 32

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203B

Pol. Horizontal Vertical
JpgL2ve (¢Buvim) L2 (¢Buvim)
1225 1225
1050 1050
815 815
PEAK_74) PEAK_74]
700 0.0
A g&@
5 b w.m-‘ e 525 T et
Lw‘““"
3501 3501
175 175
Peak
1000 4400. T800. 11200, 14600. 18000 1000 4400. 7800. 1 14600. 18000
AVg . Frequency (MHz) Frequency (MHz)
site © B3CH23-HY site © B3CH23-HY
Condition: PEAK_74 3m DRH18-E_LE2CRSALBEN 248628 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CSALBEN 24862 VERTICAL
Limit Read  Ant (Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuwv dB/m dB dB B cm  deg MHz dBuv/m dBuv/m  dB dBuw dB/m d8 A8 B cm  deg
1 236,00 54.18 74.00 -19.82 41.48 27.18 7.85 31.89 10.36 131 367 Peak 1 2286.08 52.98 74.00 -21.62 40.28 27.18 7.85 31.89 10.36 121 336 Peak
2 2286.00 48.54 54.80 -5.46 35.84 27,18 7.05 31.80 10.36 131 387 Average 2 2286.00 46.21 54.08 -7.79 33.51 27,18 7.05 31.89 18.36 121 356 Average
3 4380.68 46.35 74.00 -27.65 35.32 32.59 le.19 33.16 1.4l -- -- Peak 3 4380.08 45.68 74.00 -28.32 34.50 32.65 10.24 33.17 1.46 -- -- Peak
4 7310.00 49.502 74.00 -24.48 33.64 37.36 12.49 35.98 2.01 - -- Peak 4 7320.00 49.80 74.08 -24.20 33.9 37.33 12.58 35.99 2.80 - -- Peak
5 7320.00 38.99 54.80 -15.81 23.11 37.36 12.49 35.93 2.0l - -~ Average 5 7320.00 38.80 54.00 -15.20 22.92 37.36 12.49 35.98 2.0l - -~ Average
TEL: 886-3-327-0868 Page Number 1 C1-25 of 32

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203B

Pol. Horizontal Vertical
! 4ﬂLevel(mnluln] ! 4ﬂLtwelmBll\nln]
1225 1225
875 85
100 00
10.6G AVG 54 NG 54
525 525
-18G . R P I — N P
350 350
Avg.
g 175 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
Frequency (MHz) Frequency (MHz)
Site : 03CHI3-HY Site : 03CHI3-HY
Condition: AVG 54 3n DRH1S-E LELCSALEEN 240618 HORTZONTAL Condition: AVG 54 3n DRH1G-E LEQCSALEEN 249618 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C1-26 of 32



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203B

1 2483.52 39.75 54.60 -14.25 27.22 26.84 7.34 3203 10.38 180 124 Average

d8 dBuv dB/m dB d8 B on  deg

d8 dBw dB/m dB d8 B om  deg
1 2458.00 162.54 ------ ------ 99.06 26.88 7.33 32.83 10.38 1@

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105, 1
87.‘\ 875
\ PEAK_BE 74 PEAK_T4
700 700
52! 1 52! | — btk
. " i e A . oAb e
350 350
1 11
Peak
450 484, 2488, 2492, 243, 2500 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2485.56 51.45 74.00 -22.55 33.98 26.86 7.34 32.03 10.33 180 124 Peak 1 2458.00 163.20 ------ ------ 9.72 26,80 7.33 32.03 10.38 160 124 Peak
+nLevel (dBuVim) 4o L2vel (dBuVim)
1225 1225
105 105, 1
75 875
700 \ 700
AVG_BE 54 AVG_54
52 52,
1 _JLW_..-_-« el ]
=0 0
1 11
Avg.
450 484, 488, 2492, 2436, 2500 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

124 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203B

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105, 1
BT.‘\ 875
\ PEAK_BE 74 PEAK_T4
700 700
52 pi o PR T 52 ot ,,,_“__wl‘[m A h
350 350
1 11
Peak
450 484, 2488, 2492, 24%. 2500 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2499.76 50.71 74.60 -23.29 38.11 26.9% 7.36 32.84 10.38 M 66 Peak 1 2458.00 161,26 ------ ------ 88.78 26.89 7.3 32.63 1838 32 66 Peak
+nLevel (dBuVim) 4o L2vel (dBuVim)
1225 1225
105, 105, 1
75 875
700 \ 700
AVG_BE 54 AVG_54
52 52,
\ 1 _JLM
=0 0
1 11
Avg.
450 484, 488, 2492, 2436, 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 48372 39.64 54.60 -14.36 27.11 26.84 7.34 3283 10.38 3M 66 Average 1 2458.00 100.60 ------ ------ 88.12 26,89 7.3 32.63 1838 32 66 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C1-28 of 32




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203B

Pol. Horizontal Vertical
o Level (@Buvim) o Level (@Buvim)
1225 1225
1050/ 1050
875 815
PEAK_74] PEAK_74|
00 00
! 1
53 3 4 R ‘M 52 4 T %M
Lwﬂ'b‘"“ wam L‘)MMWM“
380! 36.0!
Peak 115 115
Avg i 1000 4400. T800. 1200, 14600, 18000 1000 4400, T800. 1200, 14600, 18000
Frequency (MHz) Frequency (MHz)
site + B3CH23-HY site + B3CH23-HY
Condition: PEAK 74 3m DRHIS-E_LE2CASALSEN_248629 HORIZONTAL Condition: PEAK 74 3m DRH1A-E_LE2CASALSEN_ 246620 VERTICAL
Limit Read  Ant (Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg MHz dBuv/m dBuv/m  dB dBuw/ dB/m B B A8 m deg
1 2352.08 58.44 74.80 -15.56 45.74 27.12 7.15 3L.94 10.37 186 81 Peak 1 235200 56.09 74.60 -17.91 43.39 27.12 7.15 31.94 18.37 125 3% Peak
2 2352.08 52.88 S4.88 -1.12 40.18 27.12 7.15 31.94 10.37 186 81 Average 2 235200 49.86 S4.08 -4.14 37.16 27.12 7.15 31.94 18.37 125 356 Average
3 496B.08 45.37 74.80 -28.63 33.73 32.80 18.39 .13 1.63 - -- Peak 3 4960.08 45.48 74.08 -28.52 33.79 32.80 18.42 33.19 1.66 - -- Peak
4 744p.88 49.83 74.8@ -24.17 34.13 37.18 12.62 36.88 1.98 -- -- Peak 4 7440.88 49.97 74.88 -24.83 34.27 37.28 12.59 36.87 1.98 -- -- Peak
5 7448.08 39.71 54.00 -14.29 24.61 37.20 12.59 36.67 1.98 - -- Average 5 7440.08 39.85 54.00 -14.15 24.15 37.20 12.59 36.67 1.98 - -- Average
TEL: 886-3-327-0868 Page Number 1 C1-29 of 32

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203B

Pol. Horizontal Vertical
! 4ﬂLevel(mnluln] ! 4ﬂLtwelmBll\nln]
1225 1225
875 85
100 00
10.6G AVG 54 NG 54
525 525
-18G —_— RS PV S (RN N i N N S
350 350
Avg.
g 175 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
Frequency (MHz) Frequency (MHz)
Site : 03CHI3-HY Site : 03CHI3-HY
Condition: AVG 54 3n DRH1S-E LELCSALEEN 240618 HORTZONTAL Condition: AVG 54 3n DRH1G-E LEQCSALEEN 249618 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203B

Pol. Horizontal Vertical
Level (dBuVim) Level (dBuV/m)
0. 0.
60. 60.
ap ap
0, ] 50, ]
50, | 50.
| |
0, [ 0, [ 5
) o s ) I Tl
5 3 [ WMMWWN' Wwwd'“
a0, | T e adl | 2 3 b
200 "y Lo W Wil
100 100
3 24 18, 12, 806. 1000 30 24 18, 612, 806, 1000
Peak Frequency (MHz) Frequency (MHz)
site © @3CH23-HY Site © @3CH23-HY
Condition: QP 3m (BLE1LLD 62028 & 803 241127 HORIZONTAL Condition: QP 3m (BLG11LD 62628 & 803 241127 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Factor Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark
PHz dBuV/m dBuv/m dB dBuv  dB/m A&  d& dB a deg PHz dBuV/m dBuv/m dB dBuv  dB/m & d& dB am  deg
1 30.97 20.98 48.80 -18.02 29.22 23.98 0.64 32.81 @.83 - -- Peak 1 34.85 24.86 40.89 -15.14 34.61 22.33 0.71 32.82 0.83 - -- Peak
2 1e9.54 22.38 43.50 -21.12 36.89 16.83 1.32 32.69 .03 - -- Peak 2 161.92 20.21 43.50 -23.29 34.82 16.41 1.66 32.74 0.06 - -- Peak
3 248.25 24.44 46.80 -21.56 35.97 20.€7 2.83 3.8l @.@8 - -- Peak 3 241.46 21.17 46.80 -24.83 31.86 20.84 2.68 3.8l .08 - -- Peak
4 507.24 25.04 46.00 -20.96 30.85 24.14 3.83 33.02 .04 - -~ Peak 4 514,03 25.31 46.00 -20.69 31.07 24.17 3.84 33.03 0.0 - -~ Peak
5  746.83 38.56 46.80 -15.44 31.43 28.13 3.78 32.81 @.11 - -- Peak 5 741.98 33.35 46.89 -7.65 39.26 28.89 3.69 32.81 @.12 - -- Peak
6 898.15 36.99 46.89 -9.e1 35.66 29.23 4.82 32.02 @.18 - -- Peak 6 954.41 33.46 46.80 -12.54 29.43 31.e8 4.27 31.48 0.19 - -- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203B

Pol. Horizontal Vertical
1 4ﬂLe\'eI{ilBu\”ln) 1 4ﬂLmI«IBII\mn)
1225 1225
1050 1050
875 5
PEAK 74 PEAK 74
100 00
AVG_54 AVG_54
525 525
1 1
2F AR s s oo - ol ] PRI WS o ” } Al
Peak 115 115
18000 19400, . 23600, 25000 18000 13400, . 23600 25000
Frequency (MHz) Frequency (MHz)
Site i O3CHI-HY Site o @3CHI-HY
Condition: PEAK_74 Im SHF_1225 240624 HORTZONTAL Condition: PEAK_74 Im SHF_1225 240624 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBwW dB/m  dB  dB A8 m  deg Mz dBuV/m dBuV/m  dB B dB/m A8 dB  dB  m  deg
1 24758.88 41.44 74,00 -32.56 48.43 39.30 13.54 66.29 9.5 - - PEAC 1 23000.85 41.34 74.00 -32.66 50.12 39.68 22.56 6@.B -9.54 - -- PEAC
TEL: 886-3-327-0868 Page Number 1 C1-32 of 32

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203B

<Ant. 2>

C2-1. Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 19 2400-2483.5 2 Bluetooth-LE GSFK 00 2402 1Mbps - -
Mode 20 2400-2483.5 2 Bluetooth-LE GSFK 19 2440 1Mbps - -
Mode 21 2400-2483.5 2 Bluetooth-LE GSFK 39 2480 1Mbps - -
Mode 22 2400-2483.5 2 Bluetooth-LE GSFK 00 2402 2Mbps - -
Mode 23 2400-2483.5 2 Bluetooth-LE GSFK 19 2440 2Mbps - -
Mode 24 2400-2483.5 2 Bluetooth-LE GSFK 39 2480 2Mbps - -
Mode 25 2400-2483.5 2 Bluetooth-LE GSFK 00 2402 2Mbps - LF
Mode 26 2400-2483.5 2 Bluetooth-LE GSFK 00 2402 2Mbps - SHF
TEL: 886-3-327-0868 Page Number 1 C2-1 of 32
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C2-2. Summary of each worse mode

<1Mbps>
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE GSFK | 00 2325.18 39.96 54.00 -14.04 H Avg. Pass - Band Edge
19
Bluetooth-LE GSFK | 00 @ 2274.00 50.62 54.00 -3.38 H Avg. Pass - Harmonic
Bluetooth-LE GSFK | 19 = 2311.95 50.00 54.00 -4.00 H Avg. Pass - Band Edge
20
Bluetooth-LE GSFK | 19 = 2312.00 50.54 54.00 -3.46 H Avg. Pass - Harmonic
Bluetooth-LE GSFK | 39 = 2483.68 39.60 54.00 -14.40 H Avg. Pass - Band Edge
21
Bluetooth-LE GSFK | 39 | 2352.00 49.51 54.00 -4.49 H Avg. Pass - Harmonic
<2Mbps>
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE GSFK = 00 | 2325.18 39.94 54.00 -14.06 H Avg. Pass - Band Edge
22
Bluetooth-LE GSFK = 00 | 2274.00 50.89 54.00 -3.11 H Avg. Pass - Harmonic
Bluetooth-LE GSFK = 19 2311.95 49.93 54.00 -4.07 H Avg. Pass - Band Edge
23
Bluetooth-LE GSFK | 19 = 2312.00 50.42 54.00 -3.58 H Avg. Pass - Harmonic
Bluetooth-LE GSFK | 39 = 2483.62 39.57 54.00 -14.43 H Avg. Pass - | Band Edge
24
Bluetooth-LE GSFK | 39 = 2352.00 50.01 54.00 -3.99 H Avg. Pass - Harmonic
25 LF 00 741.98 38.54 46.00 -7.46 \% Peak Pass - LF
26 SHF 00 | 24703.35 40.30 74.00 -33.70 V | Peak Pass - SHF

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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<1Mbps>

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105,
75 875
H PEAK_T4
700 700
52, 1 I 71 ) " ; v
PRy ; P ——s" _— PR
[T L
350 350
1 11
Peak
m 204 23468 2365.2 23838 402 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 233530 51.07 74.00 -2.93 3831 27.19 7.13 31.93 10.37 180 249 Peak 1 2402.00 100.76 ------ ------ 8.0 27.02 7.3 31.97 10.33 180 249 Peak
- Level (dBuVim) .o Level [dBuVim)
1225 1225
105, 105,
75 875
700 J 700
{ AVG_54
e L.
! ﬂ |l In —
=0 0
1 11
Avg.
m 224 23468 2365.2 23838 402 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASALBEN 240628 HORIZONTAL Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B on  deg Mz dBuV/m dBuv/m  dB dBuwv dB/m dB  d8 B om  deg
1 32518 39.96 54.60 -14.84 27.18 27.3% 7.11 31.92 10.37 180 249 Average 1 2402.00 100,14 ------ ------ 87.45 27.82 7.23 31.97 1038 16@ 249 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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1 2305.00 39.62 54.60 -14.33 26.77 27.30 7.1l 31.92 10.36 116 285 Average

d8 dBuv dB/m dB d8 B on  deg

d8 dBw dB/m dB d8 B om  deg
1 240200 93.17 ------ ------ 89.51 27.82 7.23 31.97 1838 1le

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
75 875
J PEAK_T4
700 700
B ! f B ;
it PRI WA i o . it
—— .
350 350
1 11
Peak
m 224 23468 2365.2 23838 402 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2367.58 51.78 74.60 -22.22 33.98 27.28 7.13 31.95 10.37 118 285 Peak 1 240200 93.83 ------ ------ 8117 7.2 7.3 31.97 10.38 118 285 Peak
+nLevel (dBuVim) 4o L2vel (dBuVim)
1225 1225
75 875
700 f 700
/ AVG_54
e L.
1 ; ]
30 0
1 11
Avg.
m 204 23468 2365.2 23838 402 1000 1400. 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

285 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLe\'eHliB!l\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 700
1
6,34 1 A6 24
525 p T & + 525 e =
LJ‘W\""M L”,w, L
30 350
Peak
115 115
Avg.
1000 4400, T800. 1200, 14600, 18000 1000 440, T800. 1200, 14500, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHL-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 227400 56.71 74.80 -17.29 43.92 27.32 7.03 31.89 10.35 183 247 Peak 1 227400 54.25 74.00 -19.75 4146 2732 7.03 31.89 10.35 180 293 Peak
2227408 50.62 54.0@ -3.38 37.83 27.30 7.63 31.89 10.35 188 247 Average 1 227408 45.74 54.08 -8.26 32.95 27.38 7.63 31.89 10.35 1@ 293 Average
3 4BR4.08 43.73 74.00 -30.27 32.91 .51 1813 B.I5OL3 - -- Peak 3 4B84.08 43.32 74.00 -30.68 32.50 32.51 1013 3B.15 L33 - -- Peak
TEL: 886-3-327-0868 Page Number 1 C2-50f 32
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Pol. Horizontal Vertical
! 4ﬂLevel(mnluln] ! 4ﬂLtwelmBll\nln]
1225 1225
875 85
100 00
10.6G AVG 54 NG 54
525 525
"'18G e ] | oA e T e
350 350
Avg.
g 175 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
Frequency (MHz) Frequency (MHz)
Site : 03CHI3-HY Site : 03CHI3-HY
Condition: AVG 54 3n DRH1S-E LELCSALEEN 240618 HORTZONTAL Condition: AVG 54 3n DRH1G-E LEQCSALEEN 249618 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR4N2203B

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105, 1
75 875
I PEAK_T4
700 700
1 H
S A bbbttt i gt i 52! — il . o
et
350 350
1 11
Peak
m 2336, 2362, 2388, 414, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 311.82 55.22 74.00 -18.78 42.46 27.22 7.89 31.91 10.36 112 250 Peak 1 2443.00 161,03 ------ ------ 83.47 26.98 7.28 32.00 10.33 112 250 Peak
+nLevel (dBuVim) 4o L2vel (dBuVim)
1225 1225
105, 105, 1
75 875
700 ( 700
; J VG54
e L.
_J _— o
=0 0
1 11
Avg.
m 2336, 2362, 2388, 414, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 1195 5p.00 54.60 -4.80 37.24 27.22 7.89 3191 10.36 112 250 Average 1 2443.00 100.32 ------ ------ 87.76 26.9 7.28 32.00 10.38 112 258 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-7 0of 32
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Pol. Horizontal Fundamental
1 Level (dBuVim)
1225
75
\ PEAK_BE 74
700
52! \ 1
LS " ety FRRE Vi " v
36
1
Peak Blank
440 452 2454, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2491.66 51.01 74.60 -22.99 33.41 26.98 7.35 32.03 10.33 112 250 Peak
+nLevel (dBuVim)
1225
75
700 \
\ AVG_BE 54
52!
\ :
350
1
Avg. Blank
440 452 464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg
1 492,44 39.45 54.60 -14.55 26.85 26.99 7.35 32.03 10.38 112 250 Average
TEL: 886-3-327-0868 Page Number 1 C2-8 of 32
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105,
1
75 875
PEAK_T4
700 700
5251 521 "
i e PETFTw e vt ) b il
350 350
1 11
Peak
m 2336, 2362, 2388, 414, 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 311,56 52.11 74.60 -21.89 39.35 27.22 7.89 31.91 10.36 180 287 Peak 1 2448.00 94,73 ------ ----- 82.17 26.98 7.28 32.00 10.33 180 287 Peak
+nLevel (dBuVim) 4o L2vel (dBuVim)
1225 1225
105, 105,
1
75 875
700 700
AVG_54
e L.
1 _J )
—
=0 0
1 11
Avg.
m 2336, 2362, 2388, 414, 440 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 31195 4406 54.60 -9.94 3138 27.22 7.89 31.91 10.36 180 287 Average 1 2448.00 94,86 ------ ------ 81.50 26.99 7.28 32.00 10.38 16@ 287 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
1 Level (dBuVim)
1225
75
\ PEAK_BE 74
700
2 \m . e T
36
1
Peak Blank
440 M52 2454, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2439.56 51.65 74.00 -22.35 39.05 26.98 7.35 32.03 10.33 180 287 Peak
+nLevel (dBuVim)
1225
75
700 \
\ AVG_BE 54
52!
L |
350
1
Avg. Blank
440 452 464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg
1 2489.98 39.44 54.60 -14.56 26.84 26,99 7.35 32.03 10.38 180 287 Average
TEL: 886-3-327-0868 Page Number 1 C2-10 of 32
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Pol. Horizontal Vertical
o Level (@Buvim) o Level (@Buvim)
1225 1225
1050/ 1050
875 815
PEAK_74 PEAK_74
00 00
1
e ) LE
525 : —— 825 : e
Lw"‘"“m g LW“"‘B b ot
360! 36.0!
Peak 115 115
Avg i 1000 4400. T800. 1200, 14600, 18000 1000 4400, T800. 1200, 14600, 18000
Frequency (MHz) Frequency (MHz)
site + B3CH23-HY site + B3CH23-HY
Condition: PEAK 74 3m DRH1S-E_LE2CRSALBEN_248620 HORIZONTAL Condition: PEAK 74 3m DRH1A-E_LE2CASALSEN_ 246620 VERTICAL
Limit Read  Ant (Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg MHz dBuv/m dBuv/m  dB dBuw/ dB/m B B A8 m deg
1 2312.00 57.16 74.60 -16.84 44.48 27.22 7.89 31.91 10.36 189 246 Peak 1 231200 54.73 74.60 -19.27 41.97 27.22 7.89 31.91 18.36 180 294 Peak
2 2312.08 50.54 5488 -3.46 37.78 27.22 7.69 31.91 18.36 189 246 Average 2 2312.08 45.63 54.08 -8.37 32.87 27.22 7.69 31.91 18.36 100 294 Average
3 4838.08 43.91 74.00 -38.89 32.79 32.66 10.25 33.17 1.47 - -- Peak 3 4880.08 45.87 74.08 -28.93 33.86 32.66 10.25 33.17 1.47 - -- Peak
4 7328.88 49.53 74.8@ -24.47 33.65 37.36 12.49 35.98 2.81 -- -- Peak 4 7320.88 49.88 74.88 -24.12 34.80 37.36 12.49 35.98 2.81 -- -- Peak
5 7320.08 39.41 54.60 -14.59 23.53 37.36 12.49 35.98 2.61 - -- Average 5 7320.68 39.76 54.00 -14.24 23.88 37.36 12.49 35.98 2.61 - -- Average
TEL: 886-3-327-0868 Page Number 1 C2-11 of 32
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Pol. Horizontal Vertical
! 4ﬂLevel(mnluln] ! 4ﬂLtwelmBll\nln]
1225 1225
875 85
100 00
10.6G AVG 54 NG 54
525 525
-18G __, O PV P (RS N | R P
350 350
Avg.
g 175 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
Frequency (MHz) Frequency (MHz)
Site : 03CHI3-HY Site : 03CHI3-HY
Condition: AVG 54 3n DRH1S-E LELCSALEEN 240618 HORTZONTAL Condition: AVG 54 3n DRH1G-E LEQCSALEEN 249618 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR4N2203B

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105, 1
BT.‘F\ 875
\ PEAK_BE 74 PEAK_T4
700 700
i . i 52, ‘ ok " iy
L b Iy T
350 350
1 11
Peak
450 484, 2488, 2492, 2436, 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2436.80 50.74 74.00 -23.26 33.18 26.87 7.34 32.03 10.33 107 254 Peak 1 2458.00 100.59 ------ ------ 88.11 26.88 7.3 32.03 10.38 107 254 Peak
+nLevel (dBuVim) 4o L2vel (dBuVim)
1225 1225
105, 105, 1
75 875
700 \ 700
AVG_BE 54 AVG_54
52 52,
1 hl_ Lt
=0 0
1 11
Avg.
450 484, 488, 2492, 2436, 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2453.68 39.60 54.60 -14.49 27.07 26.84 7.34 3203 10.38 187 254 Average 1 2458.00 99.94 ------ ------ 87.46 26,89 7.33 32.63 1038 167 254 Average
TEL: 886-3-327-0868 Page Number 1 C2-13 of 32
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Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105,
1
75 875
\ PEAK_BE 74 PEAK_T4
700 \ 700
5L bopleabudie . s At trubontpnimotiaf i R — il bt ik
Pfprbrbere?
350 350
1 11
Peak
450 484, 2488, 2492, 2436, 2500 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2434.98 50.87 74.00 -13.13 33.33 26.85 7.34 32.03 10.38 374 289 Peak 1 2458.00 94.76 ------ ------ 82.28 26.88 7.3 32.03 10.38 374 289 Peak
+nLevel (dBuVim) 4o L2vel (dBuVim)
1225 1225
105, 105,
1
75 875
700 \ 700
\ AVG_BE 54 AVG_54
52 52,
1 e —ee———=]
=0 0
1 11
Avg.
450 484, 488, 2492, 24%. 2500 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 249296 39.58 54.60 -14.50 26.91 26.99 7.35 32.84 10.38 374 289 Average 1 2458.00 94,12 ------ ------ 8l.64 26,80 7.33 32.63 1038 374 289 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203B

Pol. Horizontal Vertical
o Level (@Buvim) o Level (@Buvim)
1225 1225
1050/ 1050
875 815
PEAK_74 PEAK_74
700 00
1
ALt ; 4 A2
525 + & 525
3 il g A E) e R
LWMWNMW LW g
360! 36.0!
Peak 115 115
Avg i 1000 4400. T800. 11200, 14600, 18000 1000 4400. T800. 1200, 14600, 18000
Frequency (MHz) Frequency (MHz)
site + B3CH23-HY site + B3CH23-HY
Condition: PEAK 74 3m DRH1S-E_LE2CRSALBEN_248620 HORIZONTAL Condition: PEAK 74 3m DRH1A-E_LE2CASALSEN_ 246620 VERTICAL
Limit Read  Ant (Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg MHz dBuv/m dBuv/m  dB dBuw/ dB/m B B A8 m deg
1 2352.00 56.55 74.60 -17.45 43.85 27.12 7.15 31.94 10.37 180 249 Peak 1 235209 54.25 74.60 -19.75 4155 27.12 7.15 31.94 18.37 180 293 Peak
2 2352.0@ 49.51 5488 -4.49 36.81 27.12 7.15 31.94 10.37 180 249 Average 2235200 45.13 S4.08 -B.87 32.43 27.12 7.15 31.94 18.37 180 298 Average
3 4968.08 45.99 74.00 -28.19 34.39 32.80 10.37 33.13 1.61 - -- Peak 3 4960.08 45.81 74.08 -28.19 34.17 32.80 18.39 33.18 1.63 - -- Peak
4 7448.88 50.20 74.8@ -23.80 34.51 37.28 12.57 36.86 1.98 -- -- Peak 4 7440.88 58.56 74.88 -23.44 34.86 37.18 12.62 36.88 1.98 -- -- Peak
5 7440.08 40.88 54.00 -13.92 24.38 37.20 12.59 36.67 1.98 - -- Average 5 744008 49.44 54.00 -13.56 24.74 37.20 12.59 36.67 1.98 - -- Average
TEL: 886-3-327-0868 Page Number 1 C2-15 of 32

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203B

Pol. Horizontal Vertical
! 4ﬂLevel(mnluln] ! 4ﬂLtwelmBll\nln]
1225 1225
875 85
100 00
10.6G AVG 54 NG 54
525 525
~18G Do mmper— et = . Lo et [
350 350
Avg.
g 175 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
Frequency (MHz) Frequency (MHz)
Site : 03CHI3-HY Site : 03CHI3-HY
Condition: AVG 54 3n DRH1S-E LELCSALEEN 240618 HORTZONTAL Condition: AVG 54 3n DRH1G-E LEQCSALEEN 249618 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2203B

<2Mbps>

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105,
75 875
H PEAK_T4
700 J 700
28, - " Tl pryeweprye 52! X . P ‘ ‘ *
o
350 350
1 11
Peak
m 224 23468 2365.2 2838 402 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2360.42 50.74 74.00 -13.26 37.95 27.28 7.17 31.95 10.37 180 245 Peak 1 2402.00 100.72 ------ ------ 83.06 27.82 7.13 31.97 10.33 180 245 Peak
- Level (dBuVim) .o Level [dBuVim)
1225 1225
105, 105,
75 875
700 J 700
{ AVG_54
e L.
; J T (TR ——
=0 0
1 11
Avg.
m 204 23468 2365.2 23838 402 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASALBEN 240628 HORIZONTAL Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B on  deg Mz dBuV/m dBuv/m  dB dBuwv dB/m dB  d8 B om  deg
1 230518 39.94 54.60 -14.86 27.08 27.30 7.1l 31.92 10.37 180 245 Average 1 2402.00 100.67 ------ ------ 87.41 27.82 7.23 31.97 1038 l6@ 245 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-17 of 32




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203B

Pol. Vertical Fundamental

3 oLevel (dBuVim) o Level [dBuvim)
1225 1225

815 875

J PEAK 74

0.0 70.0

52! j, ! . Job p Sraririaghimres Ml 52 ~ b e ¢ ’

eyt Y
350 350
17. 17!
Peak
20 23284 23468 23652 23836 102 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Site + B3CHZ3-HY
Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg

1 231,60 5130 74.00 -22.70 38.45 27.30 7.1 3192 1036 168 285 Peak 1 2802.00 93.75 ------ ------ 8109 2702 7.23 3197 10.38 160 285 Peak
o Level (dBuVim) - Level (4Buvim)
1225 1225
815 875
0.0 f 70.0
/ AVG_54

Il P&

1 [ i
30 30 m—
17. 17!

Avg.
20 23284 23468 23652 23836 102 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto

Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RB:1060.080kHzZ VB:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg

PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2325.46 39.68 54.60 -14.49 26.74 27.39 7.1l 31.92 10.37 180 285 Average 1 240200 93.67 ------ ------ 89.41 27.82 7.23 31.97 1038 1@ 285 Average

TEL: 886-3-327-0868

Page Number 1 C2-18 of 32
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203B

Pol. Horizontal Vertical
1 4ﬂLe\'eHliB!l\mn) 1 HLmumvnn)
1225 1225
875 85
PEAK 74 PEAK 74
700 700
1
AVG 54 1 . AV
525 " o 525 . e M
L,:wa«w“ Lﬂ“”"‘“"w"
30 350
Peak
115 115
Avg.
1000 4400, T800. 1200, 14600, 18000 1000 4400, T800. 1200, 14500, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHL-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 2274.00 53.04 74.80 -15.9 45.25 27.32 7.03 31.89 10.35 112 290 Peak 1 227400 54.63 74.00 -19.37 4184 2732 7.03 31.89 10.35 180 294 Peak
2227408 50.89 s54.0@ -3.11 38.18 27.30 7.63 31.89 10.35 112 298 Average 1 227408 45.92 54.08 -8.88 33.13 27.30 7.63 31.89 10.35 1@ 294 Average
3 4Bp4.08 43.70 74.00 -30.30 32.88 .51 1013 3B.I5 L33 - -- Peak 3 4B84.08 43.37 74.00 -30.63 32.55 32.51 1813 3B L3 - -- Peak
TEL: 886-3-327-0868 Page Number 1 C2-19 of 32

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203B

Pol. Horizontal Vertical
! 4ﬂLevel(mnluln] ! 4ﬂLtwelmBll\nln]
1225 1225
875 85
100 00
10.6G AVG 54 NG 54
525 525
~18G [ NN e e B R N SRS S
350 350
Avg.
g 175 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
Frequency (MHz) Frequency (MHz)
Site : 03CHI3-HY Site : 03CHI3-HY
Condition: AVG 54 3n DRH1S-E LELCSALEEN 240618 HORTZONTAL Condition: AVG 54 3n DRH1G-E LEQCSALEEN 249618 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-20 of 32




ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2203B

Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 B11.95 49.93 54.60 -4.87 37.17 27,22 7.89 31.91 10.36 180 247 Average

PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
75 875
I PEAK_T4
700 700
« |
A A hered o / 2. o . ) ; it b
N it o ¢
350 350
1 11
Peak
m 2336, 2362, 2388, 414, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Pz dBuV/m dBuV/m  dB dBWV dB/m 0B B B o dg
1 2311.82 54.96 74.00 -19.04 42.20 27.22 7.89 31.91 10.36 180 247 Peak 1 2443.00 100,65 ------ ------ 83.09 26.98 7.28 32.00 10.33 180 247 Peak
+nLevel (dBuVim) 4o L2vel (dBuVim)
1225 1225
75 875
700 ( 700
; J A6 54
e L.
TS W)
350 350
1 11
Avg.
m 2336, 2362, 2388, 414, 440 1000 1400, 2600, 3000
Frequency (MHz)

1800, 2200,
Frequency (MHz)

Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RB:1060.080kHzZ VB:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 2443.00 100.84 ------ ------ 87.45 26,99 7.28 32.00 1035 16@ 247 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203B

Pol. Horizontal Fundamental
1 Level (dBuVim)
1225
75
\ PEAK_BE 74
700 \
52' L™ r " N h it kit
36
1
Peak Blank
440 452 2454, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2499.52 50.75 74.00 -23.25 33.15 2698 7.36 32.84 10.33 180 247 Peak
+nLevel (dBuVim)
1225
75
700 \
\ AVG_BE 54
52!
\ «
350
1
Avg. Blank
440 452 464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg
1 2493.40 39.46 54.60 -14.54 26.87 26.99 7.35 32.84 10.38 180 247 Average
TEL: 886-3-327-0868 Page Number 1 C2-22 of 32

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2203B

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105,
1
75 875
/ PEAK_T4
700 700
52! ! ;J 52! i e
. WY - IR spprir bt
350 350
1 11
Peak
m 2336, 2362, 2388, 414, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2311.82 52.59 74.60 -21.41 39.83 27.22 7.89 31.91 10.36 180 285 Peak 1 2448.00 94,23 ------ ----- 8l.67 26.98 7.28 32.00 10.33 180 285 Peak
+nLevel (dBuVim) 4o L2vel (dBuVim)
1225 1225
105, 105,
1
75 875
700 700
AVG_54
e 1 L.
A b
50 0 ]
1 11
Avg.
m 2336, 2362, 2388, 414, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB BV dB/m dB  dB B o dy
1 1195 4449 5480 -9.51 31.73 27.22 7.89 31.91 10.36 180 285 Average 1 2448.00 93.54 ------ ---e-- 80.95 26.99 7.28 32.00 10.38 1@ 285 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203B

Pol. Vertical Fundamental
1 Level (dBuVim)
1225
75
\ PEAK_BE 74
700 K
52' e b A & " Ao Aabh A
36
1
Peak Blank
440 452 2454, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2485.84 50.92 74.00 -23.08 33.37 26.86 7.34 32.03 10.33 180 285 Peak
+nLevel (dBuVim)
1225
75
700 \
\ AVG_BE 54
52!
L «
350
1
Avg. Blank
440 452 464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg
1 2496.64 39.45 54.60 -14.55 26.85 26,99 7.36 32.84 10.38 180 285 Average
TEL: 886-3-327-0868 Page Number 1 C2-24 of 32

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203B

Pol. Horizontal Vertical
o Level (@Buvim) o Level (@Buvim)
1225 1225
1050/ 1050
875 815
PEAK_74 PEAK_74
700 00
1
AV, 1 A
525 3 RN 525 7 = A ]
PRE e
360! 36.0!
Peak 115 115
Avg i 1000 4400. T800. 1200, 14600, 18000 1000 4400, T800. 1200, 14600, 18000
Frequency (MHz) Frequency (MHz)
site + B3CH23-HY site + B3CH23-HY
Condition: PEAK 74 3m DRHIS-E_LE2CASALSEN_248629 HORIZONTAL Condition: PEAK 74 3m DRH1A-E_LE2CASALSEN_ 246620 VERTICAL
Limit Read  Ant (Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg MHz dBuv/m dBuv/m  dB dBuw/ dB/m B B A8 m deg
1 2312.00 56.64 74.60 -17.36 43.88 27.22 7.89 31.91 10.36 111 246 Peak 1 231200 5439 74.60 -19.78 41.54 27.22 7.89 31.91 18.36 180 294 Peak
2 2312.08 50.42 S4.88 -3.58 37.66 27.22 7.69 31.91 18.36 LIl 246 Average 2 2312.08 45.68 54.08 -8.32 32.92 27.22 7.69 31.91 18.36 100 294 Average
3 4838.08 45.10 74.80 -28.99 33.75 32.71 18.29 33.17 1.5 - -- Peak 3 4880.08 44.92 74.08 -29.88 33.89 32.59 18.19 33.16 1.41 - -- Peak
4 7328.88 58.21 74.8@ -23.79 34.37 37.33 12.58 35.99 2.80 -- -- Peak 4 7320.88 58.18 74.88 -23.82 34.26 37.39 12.49 35.97 2.81 -- -- Peak
5 7320.08 40.89 54.60 -13.91 24.21 37.36 12.49 35.98 2.61 - -- Average 5 7320.08 49.86 54.00 -13.94 24.18 37.36 12.49 35.98 2.6 - -- Average
TEL: 886-3-327-0868 Page Number 1 C2-25 of 32

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203B

Pol. Horizontal Vertical
! 4ﬂLe\'eI(cIBu\Mm) ! HI.M(IIBIIVJIH)
1225 1225
b5 15
100 00
10.6G AVG_54 AVG_54
525 525
- 1 8 G — e T _— e
350 350
Avg.
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site : 03CHI3-HY Site : 03CHI3-HY
Condition: AVG 54 3n DRH1S-E LELCSALEEN 240618 HORTZONTAL Condition: AVG 54 3n DRH1G-E LEQCSALEEN 249618 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C2-26 of 32

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report

No. : FR4N2203B

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105, 1
87.‘\ 875
\ PEAK_BE 74 PEAK_T4
700 700
52! Patetectnivl i ! oy 2. ) b . M
350 350
1 11
Peak
450 484, 2488, 2492, 2436, 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2493.27 51.07 74.00 -22.93 33.48 26.98 7.35 32.84 10.33 108 252 Peak 1 2458.00 100.78 ------ ------ 83.30 26.88 7.3 32.03 10.33 108 252 Peak
+nLevel (dBuVim) 4o L2vel (dBuVim)
1225 1225
105, 105, 1
75 875
700 \ 700
AVG_BE 54 AVG_54
52 52,
1 hl LAt
=0 0
1 11
Avg.
450 484, 488, 2492, 2436, 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2483.62 39.57 54.60 -14.43 27.04 26.84 7.34 32.03 10.38 188 252 Average 1 2458.00 100.17 ------ ------ 87.69 26,89 7.33 32.63 1038 188 252 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203B

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105,
1
75 875
\ PEAK_BE 74 PEAK_T4
700 700
52. \ 1 52. " " A,
A ; m st ok ] T N e A A
-
350 350
1 11
Peak
450 484, 2488, 2492, 24%. 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2492.44 51,17 74.00 -22.83 33.57 26.98 7.35 32.03 10.33 180 276 Peak 1 2458.00 93.45 ------ ------ 80.97 26.88 7.3 32.03 10.33 180 276 Peak
+nLevel (dBuVim) 4o L2vel (dBuVim)
1225 1225
105, 105,
1
75 875
700 \ 700
\ AVG_BE 54 AVG_54
52 52,
1 | ) o —————
=0 0
1 11
Avg.
450 484, 488, 2492, 2436, 2500 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 2488.38 39.44 54.60 -14.56 26.87 26.88 7.34 32.03 10.38 180 276 Average 1 2458.00 92.78 ------ ------ 89.30 26.89 7.33 32.63 1038 1@ 276 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203B

Pol. Horizontal Vertical
o Level (@Buvim) o Level (@Buvim)
1225 1225
1050/ 1050
875 815
PEAK_74] PEAK_74|
700 00
1
A 1 AVG
5 btk = il 525 ; e e
o s
360! 36.0!
Peak 115 115
Avg i 1000 4400. T800. 11200, 14600, 18000 1000 4400, T800. 1200, 14600, 18000
Frequency (MHz) Frequency (MHz)
site + B3CH23-HY site + B3CH23-HY
Condition: PEAK 74 3m DRH1S-E_LE2CRSALBEN_248620 HORIZONTAL Condition: PEAK 74 3m DRH1A-E_LE2CASALSEN_ 246620 VERTICAL
Limit Read  Ant (Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg MHz dBuv/m dBuv/m  dB dBuw/ dB/m B B A8 m deg
1 2352.00 56.50 74.60 -17.50 43.88 27.12 7.15 31.94 10,37 111 251 Peak 1 235209 55.19 74.60 -13.9@ 42.48 27.12 7.15 31.94 18.37 180 296 Peak
2 2352.0@ 5@.01 S4.88 -3.99 37.31 27.12 7.15 31.94 18.37 Il 251 Average 2 23520 45.46 5408 -B.54 32.76 27.12 7.15 31.94 18.37 180 296 Average
3 4968.08 44.32 74.00 -29.68 32.79 32.80 18.38 33.13 1.62 - -- Peak 3 4960.08 44.26 74.08 -29.74 32.64 32.80 108.33 33.18 1.62 - -- Peak
4 744p.88 48.43 74.8@ -25.57 32.73 37.28 12.59 36.87 1.98 -- -- Peak 4 744p.88 48.91 74.88 -25.89 33.21 37.28 12.59 36.87 1.98 -- -- Peak
5 7448.08 38.31 54.00 -15.69 22.61 37.20 12.59 36.67 1.98 - -- Average 5 7440.08 38.79 54.08 -15.21 23.69 37.20 12.59 36.67 1.98 - -- Average
TEL: 886-3-327-0868 Page Number 1 C2-29 of 32
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Pol. Horizontal Vertical
! 4ﬂLe\|eI(|IB||\|mn] ! HLml(mvnn)
1225 1225
b5 15
100 00
10.6G AVG 54 AVG 54
525 525
~18G S i A R e B e
350 350
Avg.
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site : G3CHI3-HY Site : G3CHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C2-30 of 32
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203B

Pol. Horizontal Vertical
Level (dBuVim) Level (dBuV/m)
0. 0.
60. 60.
ap ap
0, ] 50, ]
50, 50.
| |
0, [ 0, [ 5
) Mf' - ) [ W
[ ) e
) 3 s W
200 LN e i 200! | 2 3 e hanate
bl ros L
100 100
3 224 18, 12, 806. 1000 30 24 18, 612, 806, 1000
P eak Frequency (MHz) Frequency (MHz)
site © @3CH23-HY Site © @3CH23-HY
Condition: QP 3m (BLE1LLD 62028 & 803 241127 HORIZONTAL Condition: QP 3m (BLG11LD 62628 & 803 241127 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Factor Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark
PHz dBuV/m dBuv/m dB dBuv  dB/m A&  d& dB a deg PHz dBuV/m dBuv/m dB dBuv  dB/m & d& dB am  deg
1 38.97 21.11 48.80 -18.89 29.35 23.98 0.64 32.81 @.83 - -- Peak 1 34.85 25.17 40.00 -14.83 34.92 22.33 0.71 32.82 0.83 - -- Peak
2 109.54 22.48 43.50 -21.82 36.99 16.83 1.32 32.69 @.03 - -- Peak 2 161.92 20.24 43.50 -23.26 34.85 16.41 1.66 32.74 0.06 - -- Peak
3 248.25 22.57 46.8@ -23.43 33.20 20.€7 2.83 3.8l @.m8 - -- Peak 3 241.46 13.46 46.80 -27.54 29.15 20.84 2.8@ 3.8l .08 - -- Peak
4 507,24 24.96 46.00 -21.84 30.77 24.14 3.83 33.02 0.p4 - -~ Peak 4 514,03 25.38 46.00 -20.70 31.06 24.17 3.84 33.03 0.0 - -~ Peak
5  746.83 38.75 46.80 -15.25 31.62 28.13 3.78 32.81 @.11 - -- Peak 5 741.98 33.54 46.89 -7.46 39.45 28.89 3.69 32.81 @.12 - -- Peak
6 898.15 36.34 46.89 -9.16 35.51 29.23 4.82 32.02 @.18 - -- Peak 6 954.41 33.60 46.80 -12.40 29.62 3l.e8 4.27 31.48 0.19 - -- Peak
TEL: 886-3-327-0868 Page Number 1 C2-31 of 32
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203B

Pol. Horizontal Vertical
1 4ﬂLe\'eI«IB!l\mn) 1 HLmumvnn)
1225 1225
1050 1050
875 5
PEAK 74 PEAK 74
100 00
AVG_54 AVG_54
525 525
b -, 11
T b P bt b
Peak 115 115
18000 19400, 20800, 2000 23600, 25000 18000 13400, 20800, 2000 23600, 25000
Frequency (MHz) Frequency (MHz)
Site i O3CHI-HY Site o @3CHI-HY
Condition: PEAK_74 Im SHF_1225 240624 HORTZONTAL Condition: PEAK_74 Im SHF_1225 240624 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBwW dB/m  dB  dB A8 m  deg Mz dBuV/m dBuV/m  dB B dB/m A8 dB  dB  m  deg
1 2087.44 39.85 74.00 -34.15 52,97 38.20 2136 63.14 9.5 - --PEAC 1 2478335 40.30 74.00 -33.78 47.37 39.30 23.51 66.3 9.4 - - PEAC

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203B

Appendix D. Duty Cycle Plots

Antenna Band

Duty

Cycle(%) 1)

1T(kHz) | VBW Setting

1 Bluetooth - LE for 1Mbps

100.00 - - 10Hz

1 Bluetooth - LE for 2Mbps

100.00 - - 10Hz

2 Bluetooth

LE for 1Mbps

100.00 - - 10Hz

2 Bluetooth

LE for 2Mbps

100.00 - - 10Hz

<Ant. 1>

Bluetooth - LE for 1Mbps

{3 Marker

Aiten 1048 Select Marker

PNO. Fast
Gate: OF

IF Gain: Low
Sig Trasck. OF

g Type: Power (RS
Trig: Fres Run

Marker—

#Video BW 8.0 MHz -
Sweep 200 ms Counter

Function  Function Funciion

<Ant. 2>

Bluetooth - LE for 2Mbps

{3 Marker

Aiten 20 4B Select Marker

st Ty Powor (R4S
AvglHold: 111
un

PNO. Fast
Off

IF Gain: Low M

Sig Trasck. OF

Ref Level 116.99 dBuV

Function

Marker—

Video BW 50 MHz Span 0 Hz.
Countes

Funetion

Bluetooth - LE for 1Mbps
fol Marker

‘Select Marker
Marker 1

Inpul Z 50 €
Corr

Center 2.440000000 GHz
Res BW 8 MHz

#Video BW B.0 MKZ

on

Function Marker Seftings
™ Cogram

All Markers Off

‘Couple Mark
on
of

Function _ Function Width

fol Warker

‘Select Marker
Marker 1

v Type: Pawer (RMS] |
4

Marker Mode

Normal

Marker—

12 Meark
Span 0 Hz

.00 ms (1001 pts) | Iytarker Table Gaunler
On
on

All Markers Off

Couple Mar
on
of

Center 2.440000000 GHz
Res BW 8 MHz

#Video BW B.0 MKZ

Function
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